
 

Approve Deny Signatures Date 

X  Adam J. Pesek 
Adam J. Pesek, E.I.T. / Project Manager July 29, 2025 

X  Adam Olesnanik 
Adam Olesnanik, P.E. / Environmental Engineer Manager July 30, 2025 

 

 Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0034916 

Facility Type Industrial APS ID 1066833 

Major / Minor Minor Authorization ID 1402043 

a 
Applicant and Facility Information 

a 

Applicant Name ILSCO Extrusions, Inc.  Facility Name ILSCO Extrusions  

Applicant Address 93 Werner Road   Facility Address 93 Werner Road   

 Greenville, PA 16125-9434   Greenville, PA 16125-9434  

Applicant Contact John Thigpen (President)  Facility Contact  Howard Swartz (Dir of Engineering)  

Applicant Phone 
(724) 589-5888 
(john.thigpen@ecmindustries.com) 

 
Facility Phone (724-59-588 Ext 5690 

 

Client ID 281769  Site ID 242147  

SIC Code 3354  Municipality Sugar Grove Township  

SIC Description 
Manufacturing - Aluminum Extruded 
Products 

 
County Mercer 

 

Date Application Received July 1, 2022  EPA Waived? Yes  

Date Application Accepted July 11, 2022  If No, Reason   

  

Purpose of Application Renewal of an NPDES Permit for existing discharges of IW, Sewage and Stormwater.  

a 

 

Summary of Review 

This facility is primarily engaged in in aluminum extrusion and aluminum casting operations.  The facility also has an onsite 
sewage treatment plant for plant personnel.  Process wastewater discharged from this facility is subject to 40 CFR 436 
Subpart C ELGs. 
 
No major process changes were reported as part of this NPDES Permit renewal. 
 
The facility discharges to the Little Shenango River, which has been found to contain threatened and endangered mussel 
species.  A summary of threatened and endangered mussel species concerns and considerations is included on Page 15 of 
this Fact Sheet. 
 
There are currently no open violations listed in EFACTS for this permittee (7/29/2025). 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0.06608  

 Latitude 41º 26' 19"  Longitude -80º 21' 59"  

 Quad Name Greenville East  Quad Code 03021  

 Wastewater Description: Suboutfalls 103 (IW) & 203 (Sewage) and Stormwater  

 

 Receiving Waters Little Shenango River (TSF)  Stream Code 56167  

 NHD Com ID 130027031  RMI 3.68  

 Drainage Area 98.8  Yield (cfs/mi2) 0.0527  

 Q7-10 Flow (cfs) 5.20676  Q7-10 Basis 
L. Shenango R. @ 
Greenville gage (1915-2008)    

 Elevation (ft) 970  Slope (ft/ft) 0.00175  

 Watershed No. 20-A  Chapter 93 Class. TSF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 7.41  WQN #913 (Jul-Sept)(2000-2015)(Geo Mean)  

 Temperature (°C) 25  Default (TSF)  

 Hardness (mg/L) 139  WQN #913 (2000-2016)(90th percentile)  

 Other: NH3-N 0.04  WQN #913 (Jul-Sept)(2000-2015)(Median)  

    

 Nearest Downstream Public Water Supply Intake Greenville Mun. Water Authority  

 PWS Waters Shenango River   Flow at Intake (cfs) 10.6  

 PWS RMI 8.0  Distance from Outfall (mi) 3.68  
 

 
Changes Since Last Permit Issuance: PWS Intake on Little Shenango River was abandoned. 
 
Other Comments:       
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

3 

Discharge Information 

 

 Outfall No. 103 (suboutfall)  Design Flow (MGD) 0.04608  

 Latitude ---  Longitude ---  

 Quad Name Greenville East  Quad Code 03021  

 Wastewater Description: 
Aluminum forming-core, extrusion press leakage, press heat treatment and misc. 
wastewaters.  

 
 
   

 

 Outfall No. 203 (suboutfall)  Design Flow (MGD) 0.02  

 Latitude ---  Longitude ---  

 Quad Name Greenville East  Quad Code 03021  

 Wastewater Description: Treated sewage  

 
 

 
Other Comments: The design flow for Suboutfall 103 was derived from a 32 GPM discharge rate during batch discharge  
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 41º 26' 12"  Longitude -80º 22' 00"  

 Outfall No. 006  Design Flow (MGD) 0 
 
 

 Latitude 41º 26' 01"  Longitude -80º 22' 01"  

 
 
Outfall No. 007  Design Flow (MGD) 0 

 
 

 Latitude 41º 25' 54"  Longitude -80º 21' 48"  

 Outfall No. 008  Design Flow (MGD) 0 
 
 

 Latitude 41º 26' 08"  Longitude -80º 21' 44"  

 Outfall No. 009  Design Flow (MGD) 0 
 
 

 Latitude 41º 26' 13"  Longitude -80º 21' 56"  

 
 
Outfall No. 010  Design Flow (MGD) 0  

 Latitude 41º 25' 06"  Longitude -80º 21' 48"  

 
 
Outfall No. 011  Design Flow (MGD) 0  

 Latitude 41º 26' 06"  Longitude -80º 21' 47"  

 
 
Quad Name Greenville East  Quad Code 03021  

 Wastewater Description: Stormwater  

 

 Receiving Waters Little Shenango River (TSF)  Stream Code 56167  

 NHD Com ID 130027177  RMI ---  

 Drainage Area 98.8 (approx.)  Yield (cfs/mi2) 0.0527  

 Q7-10 Flow (cfs) 5.20676 (approx.)  Q7-10 Basis 

L. Shenango R. @ 
Greenville gage (1915-
2008)    

 Elevation (ft) 970 (approx.)  Slope (ft/ft) 0.00175  

 Watershed No. 20-A  Chapter 93 Class. TSF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake Greenville Municipal Water Authority  

 PWS Waters Shenango River    Flow at Intake (cfs) 10.5  

 PWS RMI 8.0  Distance from Outfall (mi) 3.68  
 

 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

5 

 
Treatment Facility Summary 

a 

Treatment Facility Name: ILSCO Extrusions 
 

WQM Permit No. Issuance Date 

4383201-T3 12/29/10 

4399415-T3 12/29/10 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary 
Activated Sludge with 

Solids Removal Ultraviolet 0.02 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.02    Other WWTP 

 
 
Suboutfall 103 – Wastewater sources are separated into three wastestreams (W.S.). WS #1 (boiler blowdown and recycle 
cooling water blowdown) receives pH adjustment to 8.5, hex. chromium destruction with sodium hydrosulfuric, ferric 
sulfate and soda ash additives, flocculation and tube settling. WS #2 (die cleaning rinsewater and extrusion press quench 
water spillage) receives pH adjustment from 12.5 to 7.0 and settling. WS #3 (oil water from hydraulic oil leakage from the 
extrusion press and air compressor) receives gravity and high permeability media filtration (WQM #4383201). 
 
Suboutfall 203 – Flow equalization, activated sludge, clarification, fixed media filters and chlorination. Clarifiers were 
added after the filters along with an alum feed system (phos. removal) and UV disinfection (replacing chlorination). (WQM 
#4399415) – The original treatment system was permitted under WQM # 4383402 but when the changes/additions were 
made the entire, remaining treatment units were all incorporated under #4399415. 
 
Former owners include Werner Co., WXP Inc. and Signature Aluminum.



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

6 

 
Compliance History 

a 

Summary of DMRs: 12 effluent violations have been reported since October 2020.  Five are contributed to the 
treated sewage discharge, one from the internal outfall 101 for pH, and the other six at the 
main outfall for either pH (1) or O&G (5), 

Summary of Inspections: The last facility inspection was conducted on 1/8/2021.  The inspection report did not 
report any violations, but it did point out some sampling issues and recordkeeping 
requirements. 

 
Other Comments:  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

7 

 

Compliance History 

 

 
DMR Data for Outfall 003 (from January 1, 2024 to December 31, 2024) 

 
Parameter DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 

             Flow (MGD) 
Average Monthly 0.0049 0.007 0.0064 0.0074 0.0077 0.0056 0.0057 0.0053 0.0087 0.0092 0.0075 0.0082 

pH (S.U.) 
Minimum 6.4 6.4 6.7 6.6 6.6 6.6 6.2 6.5 6.8 7.0 6.7 7.0 

pH (S.U.) 
Maximum 8.7 7.7 7.8 7.3 7.3 7.7 7.4 8.1 7.7 7.7 7.8 7.8 

Oil and Grease (mg/L) 
Average Monthly < 2.15 2.85 4.1 2.55 13 < 3.9 < 4.9 < 5.2 < 4.9 < 5.1 < 5.7 < 5.6 

Oil and Grease (mg/L) 
Instantaneous 
Maximum 2.9 3.1 6 2.6 22.8 < 5.1 < 4.9 < 5.4 < 4.9 < 5.3 < 5.7 < 6.0 

 

 
DMR Data for Outfall 103 (from January 1, 2024 to December 31, 2024) 

 
Parameter DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 

             Flow (MGD) 
Average Monthly 0.0034 0.005 0.0055 0.0064 0.0063 0.0046 0.0047 0.0039 0.0026 0.004 0.0046 0.0031 

Flow (MGD) 
Daily Maximum 0.01 0.0082 0.0068 0.0105 0.0117 0.0081 0.0089 0.0087 0.0126 0.0079 0.0084 0.0084 

pH (S.U.) 
Instantaneous 
Minimum 6.4 6.4 6.7 6.3 6.8 6.8 6.9 7.0 6.9 6.8 6.9 6.8 

pH (S.U.) 
Instantaneous 
Maximum 7.4 8.3 7.3 6.5 7.1 7.1 7.4 7.7 7.1 7.0 7.9 7.4 

TSS (lbs/day) 
Average Monthly 7.7 < 0.2 < 0.2 < 0.2 < 0.3 1.6 0.3 0.6 13.5 < 0.3 0.4 0.4 

TSS (lbs/day) 
Daily Maximum 15.4 < 0.2 < 0.2 0.2 < 0.3 2.6 0.4 0.6 13.5 0.4 0.5 0.4 

TSS (mg/L) 
Average Monthly 94 < 5 < 5 < 5.0 < 5 68 10.5 12.8 0.4 < 7.5 11.5 17.5 

TSS (mg/L) 
Daily Maximum 182 < 5 < 5 5.0 < 5 127 12.5 13 0.4 10 12 18 

Oil and Grease 
(lbs/day) 
Average Monthly < 1.9 < 0.2 < 0.3 < 0.2 < 0.3 0.6 < 0.2 < 0.3 < 4.9 < 0.2 < 0.2 0.2 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

8 

Oil and Grease 
(lbs/day) 
Daily Maximum 3.6 < 0.2 0.4 < 0.3 < 0.3 0.7 < 0.2 < 0.3 < 4.9 < 0.2 < 0.2 0.2 

Oil and Grease (mg/L) 
Average Monthly < 24.2 < 5.2 < 6.9 < 5.25 < 4.9 34.4 < 4.9 < 5.4 < 0.2 < 5.1 < 5.3 6.8 

Oil and Grease (mg/L) 
Daily Maximum 43.2 < 5.2 8.2 < 5.4 < 4.9 21.1 < 4.9 < 5.4 < 0.2 < 5.3 < 5.3 7.0 

Total Aluminum 
(lbs/day) 
Average Monthly 0.6 0.02 < 0.009 0.05 0.02 0.1 0.03 0.05 0.876 < 0.01 0.02 0.02 

Total Aluminum 
(lbs/day) 
Daily Maximum 1.2 0.03 < 0.009 0.08 0.03 0.2 0.04 0.05 0.876 0.02 0.02 0.02 

Total Aluminum 
(mg/L) 
Average Monthly 7.04 0.534 < 0.207 1.031 0.463 4.8 0.79 1.039 0.03 < 0.353 0.724 1.04 

Total Aluminum 
(mg/L) 
Daily Maximum 13.9 0.651 0.213 1.74 0.622 9 0.909 1.1 0.03 0.505 0.972 1.04 

Total Chromium 
(lbs/day) 
Average Monthly < 0.0005 

< 
0.00008 

< 
0.00009 

< 
0.00009 < 0.0001 < 0.0001 

< 
0.00008 < 0.0001 < 0.002 

< 
0.00008 

< 
0.00009 

< 
0.00005 

Total Chromium 
(lbs/day) 
Daily Maximum 0.001 

< 
0.00009 

< 
0.00009 < 0.0001 < 0.0001 0.0001 

< 
0.00008 < 0.001 < 0.002 

< 
0.00008 

< 
0.00009 

< 
0.00005 

Total Chromium 
(mg/L) 
Average Monthly < 0.008 < 0.002 < 0.002 < 0.002 < 0.002 < 0.0025 < 0.002 < 0.003 

< 
0.00006 < 0.002 < 0.002 < 0.002 

Total Chromium 
(mg/L) 
Daily Maximum 0.012 < 0.002 < 0.002 < 0.002 < 0.002 0.0029 < 0.002 < 0.004 

< 
0.00006 < 0.002 < 0.002 < 0.002 

Total Cyanide 
(lbs/day) 
Average Monthly < 0.0008 < 0.0004 < 0.0004 < 0.0005 < 0.0005 < 0.0004 < 0.0004 < 0.01 < 0.01 < 0.0004 < 0.0005 < 0.0008 

Total Cyanide 
(lbs/day) 
Daily Maximum < 0.0005 < 0.0004 < 0.0005 < 0.0005 < 0.0006 < 0.0007 < 0.0004 < 0.01 < 0.01 < 0.0004 < 0.0005 < 0.001 

Total Cyanide (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.11 < 0.0003 < 0.01 < 0.01 < 0.04 

Total Cyanide (mg/L) 
Daily Maximum < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.2 < 0.0003 < 0.01 < 0.01 < 0.01 

Total Zinc (lbs/day) 
Average Monthly 0.02 < 0.0004 0.0008 0.001 0.001 < 0.001 < 0.0003 < 0.001 0.017 < 0.001 < 0.0007 < 0.0007 

Total Zinc (lbs/day) 
Daily Maximum 0.03 < 0.0004 0.0009 0.002 0.001 0.002 0.0004 0.001 0.017 0.001 0.0007 0.001 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

9 

Total Zinc (mg/L) 
Average Monthly 0.327 < 0.01 0.019 0.031 0.025 < 0.059 < 0.012 < 0.021 0.0005 < 0.029 < 0.022 < 0.032 

Total Zinc (mg/L) 
Daily Maximum 0.38 < 0.01 0.021 0.043 0.031 0.107 0.014 0.021 0.0005 0.048 0.034 0.054 

 

 
DMR Data for Outfall 203 (from January 1, 2024 to December 31, 2024) 

 
Parameter DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 

             Flow (MGD) 
Average Monthly 0.0015 0.002 0.00097 0.00095 0.0014 0.00102 0.0009 0.0014 0.0061 0.0052 0.0029 0.0051 

pH (S.U.) 
Minimum 6.2 6.1 6.4 6.5 6.7 6.2 6.3 6.2 6.8 6.8 6.2 6.7 

pH (S.U.) 
Maximum 8.6 8.1 7.8 7.4 7.5 7.6 7.3 7.9 7.8 7.7 7.5 7.7 

DO (mg/L) 
Minimum 10.44 9.97 9.04 8.18 7.45 7.56 7.64 13.5 12.3 11.0 11.0 10.0 

CBOD5 (mg/L) 
Average Monthly < 3.0 < 2.5 < 2.5 < 3 < 3 < 3.0 < 4.8 < 4.8 < 4.8 < 4.0 < 4.0 < 4.0 

TSS (mg/L) 
Average Monthly 14.5 16.3 < 6.3 13.8 9.8 17.75 46.3 11 < 10.8 11 13.3 6.5 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 1 < 1 < 1 < 1 < 1 < 1 < 1 < 1 18 < 1 < 1 < 1 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum < 1 < 1 < 1 < 1 < 1 < 1 1 < 1 83 < 1 < 1 < 1 

Total Nitrogen (mg/L) 
Average Monthly < 22.9 < 39.17 < 40.44 < 40.73 < 26.59 < 42.81 35.209 47.01 < 17.56 < 37.22 < 34.27 < 21.73 

Ammonia (mg/L) 
Average Monthly < 0.3 < 0.3 < 0.3 < 0.3 < 0.3 < 0.3 < 19.1 < 0.31 < 0.3 < 0.3 < 0.31 < 0.3 

Total Phosphorus 
(mg/L) 
Average Monthly 0.397 0.531 0.482 0.295 0.188 0.247 0.386 < 1.46 1.73 1.792 0.565 0.439 



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

10 

 
Development of Effluent Limitations 

 

Outfall No. 003  Design Flow (MGD) 0.06608 

Latitude 41º 26' 19"  Longitude -80º 21' 59" 

Wastewater Description: Suboutfalls 103 (IW) & 203 (Sew) and Stormwater 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Parameter Limit (mg/l) SBC Federal Regulation State Regulation 

O&G 15 Average Monthly Chapter 95.2 (2)(ii) O&G 

O&G 30 IMAX Chapter 95.2 (2)(ii) O&G 

pH 6.0 – 9.0 S.U. Min – Max 95.2(1) pH 

 
Comments:  
 
 
Water Quality-Based Limitations 
 
Comments: No water quality modeling was done at Outfall 003.  Instead, WQBELs were evaluated separately at 
Suboutfalls 103 and 203 because the discharges tend to discharge infrequently at different times. 
 
 
Best Professional Judgment (BPJ) Limitations 
 
Comments: None. 
 
 
Anti-Backsliding 
 
N/A 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0034916 
ILSCO Extrusions  
 

11 

 
Development of Effluent Limitations 

 

Suboutfall No. 103  Design Flow (MGD) 0.04608 